

# Notice of Testing

<b>COSTUMER</b>	MANUSA GEST
<b>ADDRESS</b>	Ctra. Pla de Sta. María 235-239 43800 VALLS (Tarragona)
<b>ASSOCIATED REPORT No.</b>	14_04671-3-a

**Power-operated pedestrian doorset with one mobile leaf and one fixed leaf, A45-S4 frame and VISIO operator**

**Dimensions 2500 x 2125 mm**

TEST	RESULT
EN 16361:2013, Section 4.11.2. Durability - > Class PPD (5,000,000 cycles)	<b>SATISFACTORY</b>

**RESULT:**

**5,000,000 cycles**

<b>Test date</b>	22.07.2016
<b>Date issued</b>	27.07.2016
<b>Date of traduction</b>	23.08.2016

This document summarises the data included in "Test Report" of the associated file no.

The results obtained in these tests only refer to the samples analysed at this Centre on the date shown and do not imply consistency in production quality.

In case of a lawsuit, the original Spanish report shall be taken as reference.



**tecnalia** Inspiring Business

Signed: Jose Manuel Hidalgo  
Structural Safety Laboratory